
35

L. �������� / Double chain stitch looper mechanism

REF.NO CODE Q'TY �� NAME OF PARTS RM

55 S35035101 1 �������� SPRING, TWIST :R

56 S35036101 1 �������� SPRING, TWIST :L

57 SA6872001 1 ����� NEEDLE GUARD U

58 018300836 1 �������� BOLT SOCKET M3X8

59 025030136 1 ��������� WASHER PLAIN S 3

������ <For -00>

60 SA7063001 1 ��������� GIMP THREAD GUIDE C

������ <For -01>

61 SA7578001 1 ����������� GIMP THREAD GUIDE C ASSY

60 SA7063001 1 ��������� GIMP THREAD GUIDE C

63 SA7613001 1 ��������� GIMP THREAD CLAMP PLATE

64 SA7614001 1 ���������� GIMP THREAD TENSION SPRING

65 062300506 1 ������ SCREW PAN M3X5

66 025030236 1 ��������� WASHER PLAIN M 3

67 SA7615001 1 ���� COLLAR 3

������ <For -02>

68 SA6873001 1 ������������� GIMP THREAD GUIDE C-J ASSY

62 SA6874001 1 ����������� GIMP THREAD GUIDE C-J

63 SA7613001 1 ��������� GIMP THREAD CLAMP PLATE

64 SA7614001 1 ���������� GIMP THREAD TENSION SPRING

65 062300506 1 ������ SCREW PAN M3X5

66 025030236 1 ��������� WASHER PLAIN M 3

67 SA7615001 1 ���� COLLAR 3

69 060400516 1 ������� SCREW BIND M4X5

���������� <For -00 & -01>

70 SA7065001 1 ����������� THROAT PLATE 1.6

������ <For -02>

70 S37752001 1 ������������� THROAT PLATE, 1.8-J

71 S35326101 1 �������� SCREW M3.5

72 SA6875001 1 ������ VERTICAL PIN

73 014300832 1 �������� SET SCREW SOCKET (CP) M3X8

74 SA6876001 1 ���������� THREAD GUIDE PLATE

75 SA6877001 1 ��� COLLAR

76 SA6878001 1 ����������� L TR TAKE-UP SPRING SUPPORT

77 062402016 1 ������� SCREW PAN M4X20

78 SA6879001 1 �������� SPRING GUIDE SHAFT

79 021400316 1 ������� NUT 3 M4

80 SA6880001 1 ������ THREAD TAKE-UP SPRING

81 SA6881001 2 ���������� L TR TAKE-UP SPRING SUPPORT

82 060300816 1 ������� SCREW BIND M3X8

83 0A4300805 1 ����������� SCREW PAN (S/P WASHER) M3X8

������ <For -02>

84 060300816 1 ������� SCREW BIND M3X8

85 S37725001 1 ��������� COMPRESSIONSPRING

91 SA6868001 1 ���������� LOWER THREAD PRESSER J ASSY

�������� <Option parts>

86 SA7634101 1 ������ EYE LOOPER, B

87 S49078001 1 ������ LOOPER, L-S

88 S35472101 1 ������� SPREADER, LB

89 S49079001 1 �������� SPREADER, L-S

90 SA7546001 1 ����������� THROAT PLATE, 1.1

RH-9820-309

3635

RH-9820-309

L .                               / Double chain stitch looper mechanism

< -00, -01 >

< -02 > < -02 >

< -01 >

< -00>

< -02 >

< -00, -01 >

<                     
   / Option parts >

4

4

1

38

28

37

79

46

48

47

57

55

12

18

5

8
69

69

7

636762

10

39

15

58

41

40

42

49

73

56

31

1917

51

43
85

44 59

6

11

16

83 81

539184

26 27

70 7170

80

82 81 78

21 22

64 66
65

63

75

74 33

35
3

72

34

2

32

49

32

5045

2952

36

76

23

25

24

1413

77

20

67

64 66
65

60

61

68

86 87

88 89

90

44

69

60

54
52



36

L. �������� / Double chain stitch looper mechanism

REF.NO CODE Q'TY �� NAME OF PARTS RM

55 S35035101 1 �������� SPRING, TWIST :R

56 S35036101 1 �������� SPRING, TWIST :L

57 SA6872001 1 ����� NEEDLE GUARD U

58 018300836 1 �������� BOLT SOCKET M3X8

59 025030136 1 ��������� WASHER PLAIN S 3

������ <For -00>

60 SA7063001 1 ��������� GIMP THREAD GUIDE C

������ <For -01>

61 SA7578001 1 ����������� GIMP THREAD GUIDE C ASSY

60 SA7063001 1 ��������� GIMP THREAD GUIDE C

63 SA7613001 1 ��������� GIMP THREAD CLAMP PLATE

64 SA7614001 1 ���������� GIMP THREAD TENSION SPRING

65 062300506 1 ������ SCREW PAN M3X5

66 025030236 1 ��������� WASHER PLAIN M 3

67 SA7615001 1 ���� COLLAR 3

������ <For -02>

68 SA6873001 1 ������������� GIMP THREAD GUIDE C-J ASSY

62 SA6874001 1 ����������� GIMP THREAD GUIDE C-J

63 SA7613001 1 ��������� GIMP THREAD CLAMP PLATE

64 SA7614001 1 ���������� GIMP THREAD TENSION SPRING

65 062300506 1 ������ SCREW PAN M3X5

66 025030236 1 ��������� WASHER PLAIN M 3

67 SA7615001 1 ���� COLLAR 3

69 060400516 1 ������� SCREW BIND M4X5

���������� <For -00 & -01>

70 SA7065001 1 ����������� THROAT PLATE 1.6

������ <For -02>

70 S37752001 1 ������������� THROAT PLATE, 1.8-J

71 S35326101 1 �������� SCREW M3.5

72 SA6875001 1 ������ VERTICAL PIN

73 014300832 1 �������� SET SCREW SOCKET (CP) M3X8

74 SA6876001 1 ���������� THREAD GUIDE PLATE

75 SA6877001 1 ��� COLLAR

76 SA6878001 1 ����������� L TR TAKE-UP SPRING SUPPORT

77 062402016 1 ������� SCREW PAN M4X20

78 SA6879001 1 �������� SPRING GUIDE SHAFT

79 021400316 1 ������� NUT 3 M4

80 SA6880001 1 ������ THREAD TAKE-UP SPRING

81 SA6881001 2 ���������� L TR TAKE-UP SPRING SUPPORT

82 060300816 1 ������� SCREW BIND M3X8

83 0A4300805 1 ����������� SCREW PAN (S/P WASHER) M3X8

������ <For -02>

84 060300816 1 ������� SCREW BIND M3X8

85 S37725001 1 ��������� COMPRESSIONSPRING

91 SA6868001 1 ���������� LOWER THREAD PRESSER J ASSY

�������� <Option parts>

86 SA7634101 1 ������ EYE LOOPER, B

87 S49078001 1 ������ LOOPER, L-S

88 S35472101 1 ������� SPREADER, LB

89 S49079001 1 �������� SPREADER, L-S

90 SA7546001 1 ����������� THROAT PLATE, 1.1

RH-9820-309

36

jbou
Texte surligné 

jbou
Texte surligné 




